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DONGGUAN SENSAGEM ELECTRONIC TECHNOLOGY CO., LTD
ROOM 1307,ROOM 1308,NO.286,CHANGQING SOUTH ROAD,CHANG'AN TOWN,DONGGUAN 
CITY,GUANGDONG PROVINCE,CHINA

Sample Descriptions 

Country of Origin

Manufacturer

: TITANIUM PIERCING JEWELRY 

: China

: Dongguan Sensagem Electronic Technology Co., LTD

As above test item and its relevant information regarding to the submission are provided and confirmed by the 
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 
reliability or/and integrity accordingly.

************
Sample Receiving Date : Aug 18, 2025

Test Performing Date : Aug 18, 2025 to Aug 26, 2025

Test Performed : Selected test(s) as requested by applicant

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

—————————————
Arthur Mak
Authorized Signatory
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*** SGS Ref No.: GZIN2508006484ML01_EN ***

Chemical Composition Analysis*
Element Test Method Req.(%) Result 001 (%) Con.

C ASTM E1941-10(2024) ≤0.08 0.021 Pass

O ASTM E1409-13(Reapproved 2021) ≤0.13 0.08 Pass

N ASTM E1409-13(Reapproved 2021) ≤0.05 0.006 Pass

H ASTM E1447-22 ≤0.012 0.004 Pass

Al ASTM E2371-21a 5.50~6.50 5.76 Pass

V ASTM E2371-21a 3.50~4.50 4.06 Pass

Fe ASTM E2371-21a ≤0.25 0.04 Pass
Note: 1.The results comply with the requirement of ASTM F136-13 (2021)e1.
          2. *test project/method was carried out by other laboratory in SGS group.

Sample Photo

The test report shall only be used for clients’ scientific research, teaching, internal quality control, product 
research and development, etc… and just for internal reference.

Unless otherwise stated, this report provides a declaration of conformity according to whether the test results are 
within the specified limits or specifications without considering the measurement uncertainty.
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Product Photo:

Remark: This test report is issued based on the modification of the original No. GZHL250803466901JW-1 test 
report issued on Sep 01, 2025. And the original report is still valid. According to the customer's requirements, 
following changes are included:

a. Change the name of the customer.

b. Change the address of the customer. 

***End of Report***
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